
 
 

  

     

 
   

   
  

  
 

   
 

     
     

   
 

 
     

  
 

     
  

 

    
     

     
      

     

       

     
     

     
     

     
     

     
      

      
     

     
     

       



4-2 
 

Otay-Cottonwood System 

  2010 2005 
Land Use Category Acres % Acres Acres % Acres 
Parks & Open Space Preserves 59,399 26.2 52,978 23.3 
Vacant & Undeveloped Land 143,532 63.2 156,095 68.8 
Water 3,518 1.5 3,518 1.5 

Total – Undeveloped 206,449 91.0 212,591 93.6 

Agriculture 3,287 1.4 3,724 1.6 
Commercial 27 0.0 25 0.0 
Commercial Recreation 819 0.4 815 0.4 
Industrial 57 0.0 23 0.0 
Junkyard, Dump, Landfill 0 0.0 0 0.0 
Mobile Home Park 17 0.0 16 0.0 
Multi-Family Residential 0 0.0 0 0.0 
[...]
ore is a sulfide mineral or is associated with pyrite. In these cases the predominant 
metal ion may not be iron but rather zinc, copper, or nickel. The most commonly mined 
ore of copper, chalcopyrite, is itself a copper-iron-sulfide and occurs with a range of 
other sulfides. Thus, copper mines are often major sources of acid mine drainage. 
 

There are several scenarios where such chemical reactions can result in the 
release of soluble pollutants. For example, rainwater infiltrates into the subsurface 
where it intersects the residual ore body and underground mine workings. When this 
oxygenated water contacts a reactive ore body it generates sulfuric acid. The acid in 

http://en.wikipedia.org/wiki/Ore
http://en.wikipedia.org/wiki/Ion
http://en.wikipedia.org/wiki/Iron
http://en.wikipedia.org/wiki/Zinc
http://en.wikipedia.org/wiki/Copper
http://en.wikipedia.org/wiki/Nickel
http://en.wikipedia.org/wiki/Chalcopyrite
http://en.wikipedia.org/wiki/Copper_extraction


4-13 
 

turn can dissolve other elements and minerals including copper, cadmium, lead, and 
zinc. The low pH, mineral laden water, referred to as acid mine drainage (AMD), is then 
collected in the mine workings and discharges from the mine portal where it can enter 
surface waters. The AMD is commonly toxic to aquatic life and can adversely impact the 
beneficial uses of the receiving waters. Common discharges may contain cadmium, 
copper, and zinc which are especially toxic to fish. Other discharges, including some 
where there is no acidity, may contain mercury, arsenic and other substances which 
pose a threat to human health. 
 

Abandoned gold mines may have drainage that contains arsenic in 
concentrations that affect beneficial uses, specifically domestic drinking water supplies 
and, if precipitated into the stream sediments, may pose a threat to human health via 
dermal contact or inhalation of dried precipitates or tailings. These historic gold mines, 
especially the hydraulic surface mines, may contain residual mercury used to recover 
the gold values. The mercury not only poses a threat to aquatic life, but can enter the 
streams where it can bioaccumulate in the food chain and pose a threat to human 
health and the health of other high end predators. 

 
The mine data used in this report was obtained from the United States 

Geological Survey Mineral Resources Data System (MRDS) (Table 4.6). The SWRCB 
and the SDRWQCB have regulatory authority over mines. 

 Table 4.6 – Mines within Local Source Water System Boundaries 
USGS 2010 

San Diego River System 

Development Status Number of Mines Commodity Type Number of Mines 
Occurrence 16 Metal 61 
Past Producer 24 Non-metal 13 
Producer 17 Both 0 
Prospect 16     
Unknown 1     
Total 74 Total 74 

Otay-Cottonwood System 

Development Status Number of Mines Commodity Type Number of Mines 
Occurrence 28 Metal 82 
Past Producer 28 Non-metal 16 
Producer 17 Both 3 
Prospect 25     
Unknown 3     
Total 101 Total 101 



4-14 
 

Miramar System 

Development Status Number of Mines Commodity Type Number of Mines 
Total 0 NA NA 

Hodges System 

Development Status Number of Mines Commodity Type Number of Mines 
Occurrence 7 Metal 24 
Past Producer 31 Non-metal 42 
Producer 16 Both 3 
Prospect 13     
Unknown 2     
Total 69 Total 69 
 

Wastewater Treatment Facilities 

 

Wastewater, also known as sewage, is water-carried wastes, in either solution or 
suspension produced by residences, businesses, and industries.  It is generally 
composed of 99.9% water with the remaining 0.1% dissolved and suspended material. 
Wastewater is characterized by its volume or rate of flow, physical condition, chemical 
constituents, and the bacteriological organisms it contains. Wastewater is generally 
either treated on site in a private wastewater treatment facility, septic system; or 
disposed of into a collection system (sanitary sewer system) for treatment at a public 
wastewater treatment facility.  
 

Wastewater can contain a range of pollutants including: sediment and turbidity; 
nutrients, particularly nitrogen and phosphorus; toxic compounds, including metals, 
pesticides and other chemicals; organic matter creating a biochemical oxygen demand; 
and gross pollutants, including plastic and paper products. Wastewater can carry 
pathogens that include bacteria, viruses, protozoa, helminths, moulds and fungi.  
 

Human health impacts are dependent on the type and concentration of pollutants 
in the wastewater, and the duration and method of exposure. Humans can be exposed 
to pathogens through: contamination of drinking water sources and recreational waters, 
or direct contact in public areas such as parks and streets. Overflows can also cause 
organic rich pooling and streams which may result in increased mosquito breeding, 
which in turn, may create public pest and potential disease situations. 
 

A release of untreated wastewater can exert physical, chemical and biological 
effects on the receiving environment. This may result in environmental, human health, 
and aesthetic impacts, which can be both acute and cumulative. Such impacts are 
dependent on the characteristics of the wastewater and receiving environment, along 

http://en.wikipedia.org/wiki/Volume
http://en.wikipedia.org/wiki/Rate_of_flow


4-15 
 

with the volume and duration of the release. Environmental impacts can be minimal to a 
localized area if the release is detected and rectified early, or significant if it is located in 
a sensitive area or volumes are large and occur over time. The potential environmental 
impacts of sewer overflows are noted in Table 4.7. 

 
Table 4.7 - Environmental Impacts of Untreated Wastewater 

Pollutant Potential Impact 
Suspended Solids Deposited solids affects benthic habitats 
Turbidity Reduction of  water clarity impacting  aquatic plants 
Nutrients Stimulation of algae growth 
Toxic Compounds Kills living organisms; disrupts ecology of affected area 
Organic Matter Break-down consumes dissolved oxygen and causes anoxia 
Gross Pollutants Visually unattractive, harmful to wildlife 
 

A Wastewater Treatment Facility provides a multi-stage process to renovate 
wastewater before reuse or reentry into the environment through a body of water or land 
application. The degree and method of treatment varies from facility to facility. The goal 
is to reduce or remove the organic matter, solids, nutrients, pathogens, and other 
pollutants from the wastewater to meet the Basin Plan water quality objectives of the 
Hydrographic Sub-area (Table 4.8).  

 Table 4.8 – Permitted Wastewater Treatment Facilities with Permitted Collection 
Systems within Local Source Water Boundaries 

SDRWQCB 2010 
San Diego River System 

Facility Watershed Name Hydrographic Area Hydrographic Sub-Area 
San Vicente WRP San Diego San Vicente Gower 
Heise Park WPCF San Diego Boulder Creek Inaja 
Julian WPCF San Diego Boulder Creek Inaja 
Total 2010 N=3  NA NA 
Total 2005 N=3  NA NA 

Otay-Cottonwood System 

Facility Watershed Name Hydrographic Area Hydrographic Sub-Area 
Pine Valley WPCF Tijuana Monument Pine 
Total 2010 N=1  NA NA 
Total 2005 N=1  NA NA 

Miramar System 

Facility   Hydrographic Area Hydrographic Sub-Area 
Total 2010 N=0 NA NA 
Total 2005 N=0 NA NA 



4-16 
 

Hodges System 
Facility Watershed Name Hydrographic Area Hydrographic Sub-Area 
Santa Maria WRP San Dieguito Santa Maria Valley Ramona 
Total 2010 N=1 NA NA 
Total 2005 N=1 NA NA 
 
 In general, the Waste Discharge Requirements (WDRs) Program (sometimes 
also referred to as the "Non Chapter 15 (Non 15) Program") regulates point discharges 
that are exempt pursuant to Subsection 20090 of Title 27 and not subject to the 
FWPCA. Exemptions from Title 27 may be granted for nine categories of discharges 
(such as: sewage or wastewater) that meet, and continue to meet, the preconditions 
listed for each specific exemption. 
 

 San Diego River System 
 San Vicente Wastewater Reclamation Facility (San Vicente WRF):  

The Ramona Municipal Water District (RMWD) is the agency responsible for 
this facility. WDR Order No. R9-2009-0005 establishes the discharge 
specifications for the San Vicente WRF. 

 
The treatment system comprises of a headwork‟s facility, two oxidation 
basins, four clarifiers, return activated biosolids pump station, dual media 
pressure filters, reverse osmosis facility, chlorine contact chamber, retention 
ponds, and drying beds. The SDRWQCB requirements permit a 30-day 
average dry weather effluent flow of up to 0.8 MGD. The plant effluent is 
discharged to three holding ponds with a capacity or 236 AF located at the 
facility with an additional 15 AF storage capacity available at Spangler Peak 
Ranch.  

 
Effluent from the secondary treatment process is for irrigation at The Spangler 
Peak Ranch. Effluent from the tertiary treatment process is used for irrigation 
at the San Vicente Golf Course. 
 
Biosolids from the San Vicente WRF dewatered in drying beds at the plant 
site.  The waste is routinely hauled to a landfill for final disposal. 

 
The San Vicente Sewer Service Area (SVSSA) is approximately 99% built out 
and no plans exist for future expansion of SVSSA collection system. 

 
  

  

http://www.waterboards.ca.gov/water_issues/programs/land_disposal/docs/exemptions.pdf


4-17 
 

Julian Water Pollution Control Facility (Julian WPCF): 

The County of San Diego is the agency responsible for this facility. WDR 
Order No. R9-1983-0009 establishes the discharge specifications for the 
Julian WPCF. 

 
The treatment and disposal system is comprised of: comminution, two 80,000 
gallon oxidation basins and a 225,000-cubic-foot storage/settling basin.  
During periods of high inflows, large on-site effluent storage basins are 
utilized to maintain discharge rates within permit limits. The SDRWQCB 
requirements authorize the maximum discharge of 0.040 MGD by spray 
disposal. 

 
Upgrades to the plant were recently completed which included the following: 

 
1) Replacement and relocation of a large septic tank which serves as a 

pretreatment facility to help capture large amounts of grease common in 
Julian wastewater discharges. 

2) Addition of a Return Activated Sludge Pump to serve as backup to the 
pump in operation. 

3) Construction of a second aerobic digester. The new digester provides a 
proper-sized facility to augment the existing undersized digester. It also 
provides temporary back-up when the main digester is taken out of service 
for maintenance/repairs. 

 
In 2009, additional improvements were completed including installation of a 
second clarifier, improvements to the equalization tank, drying bed upgrades, 
and replacement of miscellaneous aging equipment. Treatment plant 
upgrades did not allow for any additional system capacity. There are no 
foreseeable plans to expand system capacity.  

 
The treated effluent is disposed on a 14 acre field adjacent to the facility. 
During wet weather periods when irrigation cannot be successfully practiced, 
an interceptor ditch, underground drainage system, and storage reservoir with 
a 24 day capacity prevents effluent runoff from the irrigation area. The facility 
has a complete oxidation process. There is no solid waste generated from the 
treatment process at this facility.  In the event of biosolids generation, the 
biosolids would be dried in adjacent containment beds, stored in covered 
containment structures, and disposed of after testing in a sanitary landfill.  

 



4-18 
 

The sewer collection system includes approximately 3.0 miles of sewer pipe 
and a gravity conveyance line which transports sewage to the Julian WPCF. 
Average daily sewage flows (gpd) per connected Equivalent Dwelling Unit 
(EDU) fluctuate between 79-125 gpd. This variance may be the result of 
recent local water conservation efforts which can also reduce sewer flows. 
During fall and winter months, flows increase due to higher tourism levels, 
and rainwater infiltration into the sewage collection system. Rainwater 
infiltration generally worsens as collection systems age. In spite of these 
lower per unit flows, the existing treatment plant is operating at maximum 
capacity (0.040 MGD). The Julian Sanitation District Board has imposed a 
sewer moratorium policy that severely limits any new sewer connections due 
to the sewage treatment capacity issue. New sewer permits in Julian are only 
issued under very strict criteria, such as a failing septic system, or to 
previously purchased sewer commitments. Annexations are not allowed, 
except for septic system failures.  
 
Heise Park Campground Water Pollution Control Facility (Heise Park 
Campground WPCF): 
The County of San Diego is the agency responsible for this facility.  WDR 
Order No. R9-1993-0009 establishes the discharge specifications for Heise  
Park Campground WPCF. 

 
The treatment and disposal system comprises of: package type modified 
activated sludge plant, storage pond, and percolation pond.  The SDRWQCB 
requirements certify a maximum discharge of 18,000 gpd by spray disposal 
on approximately two acres of park property. Biosolids are dried in adjacent 
containment beds, stored in covered containment structures, and disposed of 
after testing in a sanitary landfill.  
 

 Otay-Cottonwood System 
Pine Valley Water Pollution Control Facility (Pine Valley WPCF): 
The County of San Diego is the agency responsible for this facility.  WDR 
Order No. R9-1994-0161 establishes the discharge specifications for the Pine 
Valley WPCF. 

 
The treatment and disposal system comprises of: aerated oxidation ponds 
with a 72 day detention time and eight percolation beds.  The treated effluent 
is disposed of through percolation and evaporation in ponds adjacent to the 
facility, and discharged into the groundwater system.  The SDRWQCB 
requirements certify a maximum discharge of 0.040 MGD. 



4-19 
 

The facility has a complete oxidation process. There is no solid waste 
generated from the treatment process at this facility. 

 
The sewer collection system consists of 0.7 miles of sewer pipe which 
conveys sewage to a 40,000 gpd (0.04 MGD) treatment plant. The average 
daily flow rate was 10,500 gpd (0.0105 MGD) as of April 2004 and flow rate 
fluctuations have been moderate since that time. The average daily flow is 
about 25 percent of total treatment capacity. The Pine Valley WPCF 
operations are considered adequate to meet current system demands. Since 
excess sewer capacity is available, the District appears capable of 
accommodating additional service connections. 

 
Future system improvements and plans are determined on an as needed 
basis, rather than on a predetermined schedule.  
 

 Miramar System  
There are no Wastewater Treatment Facilities permitted by the SDRWQCB in 
the Miramar System.  
 

 Hodges System  
 Santa Maria Wastewater Reclamation Plant (Santa Maria WRP): 

The RMWD is the agency responsible for this facility. WDR Order No. R9-
2000-0177 establishes the discharge specifications for the Santa Maria WRP. 

 
The treatment system comprises of: equalization basin and pump station, 
aeration basins, secondary clarifiers, and aerobic biosolids digester.  The 
SDRWQCB requirements permit a 30-day average dry weather effluent flow 
from the secondary treatment process of up to 1.00 MGD. The plant effluent 
is discharged to two effluent holding ponds or the Mt. Woodson Tertiary 
Treatment Plant. SDRWQCB requirements permit a maximum 30-day 
average flow from the tertiary treatment process of 0.35 MGD. 

 
Effluent from the secondary treatment process is disposed of at the 
Rangeland Road disposal fields. SDRWQCB requirements permit a maximum 
twelve month total discharge of effluent to the Rangeland Road disposal fields 
not to exceed 873.6 AFY. Effluent from the tertiary treatment process is used 
for irrigation at the Mt. Woodson Golf Course.  

 



4-20 
 

Biosolids from the Santa Maria WRP are treated in an aerobic digester, and 
then dewatered by centrifuge or in drying beds at the plant site.  The waste is 